RF Test Report

For

Project No.: DLE-250403002R
Applicant: MemX Systems Corporation
Manufacturer: MemX Systems Corporation
Product Description: Buddie Earbuds

Test Engineer: Ken Tan

Test Date: 2025-03-11

Test Model: Buddie Earbuds, V1, V2, V3

Test Summary

Item Result
Duty Cycle Pass
Bandwidth Pass
Maximum Conducted Output Power Pass
Carrier Frequency Separation Pass
Number of Hopping Frequencies Pass
Time of Occupancy (Dwell Time) Pass
Unwanted Emissions In Non-restricted Frequency Bands Pass




1. Duty Cycle

1.1 Test Result

1.1.1 Ant1
Ant1
Mode TX Frequency | Packet | T_on Period | Duty Cycle Duty Cycle Max. DC
Type (MHz) Type (ms) (ms) (%) Correction Factor (dB) Variation (%)

2402 DH5 2.896 | 3.751 77.21 1.12 0.03

GFSK SISO 2441 DH5 2.896 | 3.751 77.21 1.12 0.03
2480 DH5 2.896 | 3.750 77.23 1.12 0.03

2402 2DH5 | 2.908 | 3.751 77.53 1.1 0.03

Pi/4DQPSK | SISO 2441 2DH5 | 2.907 | 3.749 77.54 1.10 0.03
2480 2DH5 | 2.907 | 3.750 77.52 1.1 0.01

2402 3DH5 | 2.909 | 3.750 77.57 1.10 0.01

8DPSK SISO 2441 3DH5 | 2.908 | 3.750 77.55 1.10 0.03
2480 3DH5 | 2,909 | 3.751 77.55 1.10 0.03




1.2 Test Graph

1.2.1 Ant1
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2. Bandwidth

2.1 Test Result

2.1.1 OBW
X Frequency Packet 99% Occupied Bandwidth (MHz) .
Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 0.885 / Pass
GFSK SISO 2441 DH5 1 0.886 / Pass
2480 DH5 1 0.886 / Pass
2402 2DH5 1 1.167 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.165 / Pass
2480 2DH5 1 1.165 / Pass
2402 3DH5 1 1.160 / Pass
8DPSK SISO 2441 3DH5 1 1.161 / Pass
2480 3DH5 1 1.163 / Pass
2.1.2 20dB BW
TX Frequenc Packet 20dB Bandwidth (MHZz) .
Mode Type (I\(JIHZ) / Type ANT Result Limit Verdict
2402 DH5 1 0.950 / Pass
GFSK SISO 2441 DH5 1 0.949 / Pass
2480 DH5 1 0.950 / Pass
2402 2DH5 1 1.286 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.283 / Pass
2480 2DH5 1 1.281 / Pass
2402 3DH5 1 1.273 / Pass
8DPSK SISO 2441 3DH5 1 1.274 / Pass
2480 3DH5 1 1.277 / Pass




2.2 Test Graph
2.2.1 OBW
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2.2.2 20dB BW
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3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 0.40 <=30 Pass
GFSK SISO 2441 DH5 -0.76 <=30 Pass
2480 DH5 -1.00 <=30 Pass
2402 2DH5 -0.91 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 -1.97 <=20.97 Pass
2480 2DH5 -2.20 <=20.97 Pass
2402 3DH5 1.61 <=20.97 Pass
8DPSK SISO 2441 3DH5 0.40 <=20.97 Pass
2480 3DH5 0.21 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.71dBi;
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3.2 Test Graph

3.2.1 Power
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4. Carrier Frequency Separation

4.1 Test Result

4.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 1.004 0.950 >=0.95 Pass
Pi/4ADQPSK SISO HOPP 2DH5 1.001 1.286 >=0.857 Pass
8DPSK SISO HOPP 3DH5 1.006 1.277 >=0.851 Pass
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4.2 Test Graph

4.2.1 Ant1
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5. Number of Hopping Frequencies

5.1 Test Result

5.1.1 HoppNum

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5.2 Test Graph

5.2.1 HoppNum

GFSK_DH5_HOPP_Ant1_NTNV

Level (dBm)

20 Ant: Ant1
Start: 2398 MHz
Stop: 2485.5 MHz
RBW: 300 kHz
10 4 VBW: 300 kHz
Deteclor: Peak
TracaType: MAX Hold
SweepPoint: 10001
01 A A A T T T R R R R R A AR AR AR AR AR AR AR AT AR AR AR AR A AR AR AR AT R o SweepTime: 1.33 ms
| .'|5II| I |I l '.-III I_.II -“I|,|!|I mn i!..l'l | 147 I.-. l.._.l finanan '|I“- -:II it '|I Sweep: Continue
| ||! '\u I [lll';:l;:l i:|||"'! il
-10 ||I||FIH||l|| ||||H|[|!||J|H||\|Hl]|H|[”l]|!|'“lHIHIHJ””HH”H}' HOBP Num: 79
| |
=20
-30 41
-40
|
=50 1 |
| |
L* u’m
60
=T — Trace
— 2400 MHz
— 24835 MHz
-80
2398.0 24855

Frequency (MHz)

Pi/4ADQPSK_2DH5_HOPP

Ant1_NTNV

34




Level (dBm)

~10 4
=20
=30 4
-40 4 |}
-50
60 L‘

-70

-80

Fiy F'.'rr‘"-f'i".!-'i.“ Ml
|':".I I " hlr L [ " I¥y ﬁ 'IIHI HJ lm'l"]\ﬁ

funL " ]
|',Hj'l. \‘-- lllT 'fT\qlr,

AdlA

'H“J\l"'\l b} [‘l" 'rf-T{'(‘ﬁ’V’ Fl"I‘|

2398.0

Frequency (MHz)

Ant: Ant1

Start: 2398 MHz
Slo& 2485.5 MHz
R 0 kHz

vBw: 300 KHz

TfacaTgps HAX Hold
SweepPoint: 10001
SweepTime: 1.33 ms
Sweep: Continue

HOPF Num: 79

—— Trace
— 2400 MHz
— 2483.5MHz

24855

35




8DPSK_3DH5_HOPP_Ant1_NTNV

Level (dBm)

-10 4
-20 4
-30
=40 A
-50
-60 -F‘d

-70

-80

[EVAA, il ﬁl m". A n ] f BARAf AR IR A
i ll" h f(f \] ( Fiish| "T‘ Hr] l'|"\'\‘n‘l“J ‘1‘r'|'|f"r' Jr WY 'f."ﬂfhil'll.l'. ”?TV!‘"f '.l\"H'f',I

Ant: Ant1

Start: 2398 MHz
Stop: 2485.5 MHz
REW: 300 kHz

Sweepl
Sweep: Continue

HOPF Num: 79

—— Trace
— 2400 MHz
— 24835 MHz

2398.0

Frequency (MHz)

24855

36

TraceT{ps MAX Hold
'oint: 10001
SweepTime: 1.33 ms




6. Time of Occupancy (Dwell Time)

6.1 Test Result

6.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.374 31.600 320 119.680 | <=400| Pass
GFSK |SISO| HOPP DH3 1.650 31.600 160 264.000 | <=400| Pass
DH5 2.900 31.600 107 310.300 | <=400| Pass
2DH1 0.382 31.600 320 122.240 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.662 31.600 160 265.920 | <=400| Pass
2DH5 2.912 31.600 107 311.584 | <=400| Pass
3DH1 0.382 31.600 320 122.240 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.660 31.600 160 265.600 | <=400| Pass
3DH5 2.912 31.600 106 308.672 | <=400| Pass
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6.2 Test Graph
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7. Unwanted Emissions In Non-restricted Frequency Bands

7.1 Test Result

7.1.1 Ref
> Frequency Packet Level of Reference

Mode Type (MHz) Type ANT (dBm)

2402 DH5 1 0.29

2441 DH5 1 -0.97

GFSK SISO 2480 DH5 1 -1.16

0.29

HOPP DH5 1 029

2402 2DH5 1 -1.93

2441 2DH5 1 -3.03

Pi/4ADQPSK SISO 2480 2DH5 1 -3.37
0.19

HOPP 2DH5 1 019

2402 3DH5 1 0.31

2441 3DH5 1 -0.92

8DPSK SISO 2480 3DH5 1 -1.15

0.34

HOPP 3DH5 1 034

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

7.1.2 CSE
> Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 0.29 -19.71 Pass
2441 DH5 1 -0.97 -20.97 Pass
GFSK SISO 2480 DH5 1 -1.16 -21.16 Pass
0.29 -19.71 Pass
HOPP DH5 ! 0.29 -19.71 Pass
2402 2DH5 1 -1.93 -21.93 Pass
2441 2DH5 1 -3.03 -23.03 Pass
Pi/4DQPSK SISO 2480 2DH5 1 -3.37 -23.37 Pass
0.19 -19.81 Pass
HOPP 2DH5 ! 0.19 -19.81 Pass
2402 3DH5 1 0.31 -19.69 Pass
2441 3DH5 1 -0.92 -20.92 Pass
8DPSK SISO 2480 3DH5 1 -1.15 -21.15 Pass
0.34 -19.66 Pass
HOPP 3DHS ! 0.34 719.66 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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7.2 Test Graph

7.2.1 Ref
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